

DECLARATION

Flexi-Force BV in Bameveld, the Netherlands, hereby declares that

Ryterna UAB
Attn. Mr. Vytautas Rinkevicius
Vandžogalos 84
LT-3032 Kaunas
Lithuania

has succeeded the CE-tests in accordance to the standard EN13241-1 in combination with the below mentioned hardware and operators.

Hardware Flexi-Force BV:

RES200
RES70
RES-X

Operators:

Marantec
RES-E-500
MFZ
Sommer
Bernal
Tomatic
Liftmaster Professional/ Chamberlain
FAAC SpA
(All operators with the same construction but sold under different brand names are also a part of this type test report.)

Obtained test results:

Wind load	Class : 5
Air permeability	Class : 2
Resistance to water penetration	Class : 3
Thermal resistance without windows	U door : 1.7 W/(m ² K)
Thermal resistance with windows	U door : 1.8 W/(m ² K)

All test are supervised and approved by Swedish National Testing and Research Institute in Sweden.

Bameveld, 8 March 2005

Frank Goedhart (CMO)
Flexi-Force BV

